( Daily Maintenance & Causions /" BEDFANEFEFHEICOWT )

@ If the bottom plate becomes wet, wipe away excess
moisture quickly and allow to dry in your house and slowly.
Do not use outside sources of heat such as heaters or hair
dryers.

@ The rack body is UV protected but prolonged exposure to
the sun will cause the finish to look powdery. Keep rack out
of the sun when possible.

@ The rack is made of steel tubing and damage to the surface
could invite rust to form. Take care to remove rust if it
appears to prolong the life of the rack.

@ When placing heavy items in the rack will change the way
your bike handles. The heavier the load the more time you
will need to change course, brake, turn, etc. Be aware of the
load on your bike at all times.

QKITES LT LE STIEEIE. EPMNCEAILEETKS
ZHERY . ERREICTP Y ERREETL 2T
ZEL,
RMCEBREERLERPEINTLESRNOHYET,

O+ v 7 IFTHREDH B2 1 TOERTEELTHY E
IO BIMNCHRET 55 EEMRCE T3 LIET 2
& REHVASEITZESICEBLTLZTENHIET,
CNEBEDFE LIS SNE A, TEZRYERRE
THEICLTLEEL,

@FF v T IFHKTTECVWET DT, BEMTTEEZR
ALTLEVWTHINRATLEDTWBIRER L, ZTh
SENETL. v )7 BROERZEROIRE A,
BPERDIDNE RO IHRIEEPNMNHIEZTTE
TLIREL,

@FF v U 7 ICEWEERRE LITREET/\Y FILEREL
B E. FMDEHTESIT/N\Y FIVHBEINIAF, FERE
IKIE2 e REBEOZBEEFA L TLESBNLHYET,
FeZORETH T L—FEiFas@d I, il T
LESBNEHIVET,

B RO ETITETDITER R > TLRRE L,

( Optional Item /#7/¥ 3> )

A useful rack guard frame is available as an option for KCL-4F.

By installaing it onto the rack, it prevents the articles falling off from the rack.

KCL-4F ITIEERIE A — FRDA T2 2 V THETNTVET,

INZEF v TICEETHIET, BRHLIANOBEZBCIENTERLIILBYET,

Rack Guard Frame
H— R#

GAMOH

GAMOMH (a division of MINOURA)

1197-1 Godo, Anpachi, Gifu 503-2305 Japan
Phone: +81-584-27-3131 / Fax: +81-584-27-7505
Email: info@gamoh-jp.com

GAMOH (#zt&4t Bl W)

T 503-2305 I RIEE/\BRHFETHE 1197-1
Phone: (0584) 27-3131/ Fax: (0584) 27-7505
Email: info@gamoh-jp.com

Made in Japan

KingCarrier F>JF v U7

KCL-4F

instructions manual #8137 - EU&EHEEE

Japan

/\ IMPORTANT NOTES /EE/;3EHIA

@ By using this product you acknowledge you've read and accepted these cautions.

@ Standard package fits a bike with the eyelet for mounting rack on the bottom of the front fork, or equiped with a standard
9mm quick release type wheel hub. Optional special fitting bracket set is required for the bike witout eyelet and equiped
with a nut type hub. Thru type hub is not compatible with KingCarrier.

@ 6mm diameter hole must be required on the canti-brake type front fork for installing the rack. Caliper brake type front fork
can be used by installing the mount stay through the brake axle.

@ The maximum load of this rack is 18 kgs.

@ Ask a professional bicycle mechanic to install this rack if you are unsure how to do so. Minoura assumes no responsibility for improperly
installed racks and the safety issues this could cause.

@ Check the following points every time before using this rack; 1) All bolts and nuts are firmly tightened, 2) No damage on the welded points,
3) No damage on the Mount Stay, especially at the connecting area to the front fork. If you find out any problem, do not use this rack.

OFIEFEZFRLEROALUEREFRATEIENTEEY, FLBROERMBEZE > THRIRFEERBLLONEHLELET,
@517 + — 7RI F v ) TRISA S R D55 BEE. 50 —RE%E Imm 1 v VRBEEICES LEY, FRDRINTFy
FROBEEICEET BICIFFIFED (N\TFy FERE2ELY b1 DBETY, AI—77 AVKOBEERIHRATY .

OVIL—FEBGHAVFIL—FRE T+ -7 DHEIT IV VE (ZDOXED) I bmm BDIABNTVEITNIEREITEE LA,
FrUN=TL—FRE T+ -7 DBERT L —FOMIHES T AR TEETELIDN T L—FDREHIVELLVET,

ON ) [ BEERFEDOFERE S L CIRIRFEBICTIB > TREVL. A—FEANCLZMYMHTERT % b5 7 IWc 20 Tdatix
ZOEREZEVDRET,

%+ v )7 DRAFFAFEIL 18kg TY,

OETHITIBT. TNTORIV b PF v FHAELCHE > TWB D FREFICRIBL G LA BY G R T —ICBBIR GV (BITE 7+ —
JICERENTOSHS) ZRERLTIREY, L LERBZRELBEICREF v ) 7REALEVNTIREL,

(ver.1.12018/3)

Installation Example
(without optional Rack Guard)

KCL-4F (A 72 a>mizl) &&fh)



( How To Assemble KingCarrier /¥ ¥ U 7 DEY {31375 )

1. Assemble the Legs to the inside of the under frame. (Fig. A)

Note: The legs are not symmetric. The bracket on the
bottom is opposite of the center.
(Fig. B)

2. The kit comes with two different sized Mount Stays. Choose the
appropriate one to your bike's wheel size.
Attach the Mount Stay underneath the rack frame with M6x15
cap screws, M6 washers (large) and M6 nuts. Tighten temporally.
(Fig. Q)
©

-
¥

(Fig.C /B C) ﬁ
\

3. Install the Legs to the threaded hole on the front fork.
Insert the copper sleeve into the tube on the bracket, then screw
the M5x25 cap screw to the hole through the copper sleeve.
(Fig. D)
[ Tightening Toruque : 3 N.m ]
If there is no threaded hole on the front fork, use the supplied
Q/R Mount Bracket to mount the rack on the front wheel quick
skewer axle.

The bracket has two holes. The rear hole is in case you want
to use a mudguard. The front hole is for installing the rack.

The included copper sleeve is only for use if you use the
included M5 bolt. If using the M6 bolt, you don't need the
copper sleeve. The M6 bolt (suitable size is M6x25) is not
included. Prepare separately.

1. EADHZEF v ) 7ARETRORAICERY[FFET. (BA)

BN R TIdH Y FA. VFEZE LIBIERIDIC
1AV LTWEY . VEITFEIDRT2EE855'% 5
FYICHEBHERTRY NI T EE L, (EB)

A\ !

Backside e i

Ve %l (

y Foreside
Vil

(Fig.B /&I B)

2. FUTFPUTICIE. BETZEEEOEHRICEDET2D
DEBZDIHA XDV I AT —HMIBLTVEY, BLT
WBHERATIIREL,

AT —%F ¥ )T TEICM6X15 F v v TRV M6 FT v+
(K) +M6Fv b&TRIESLET, (BO)

(Fig.D /[ D)

3. WERIT7+—7 LILHB AR HIFET,
BISEOD/ A TN/ XA TZ=BALTH'S M5X25 F v v TRV b+
zZELAI ZLTHRAICRLRAHRET, (KD)
[#FHF FIL2 2 3N.m]
& LETT £ — VI 2RO EWERIE. MDY 1 v VTS
BEFRALTHE®HY v I LU—XDY ¥ 7 MBS
ZEOTCETITRCAHR RAAID ST Y FTIEHET,

74y ORILEBICIE 2 DDAD BV E T,
BRIGBB AN BT DILILIR LI 75 EZERY fH1F B I8 D
HDT. F+ YU TIRBERIOSEDAICEELET,

A G LEI7 4 — O DEZRADRIY 1 IH M5 Tt < M6
IEDfeIBBICIE, DI N1 FIZ/ N1 TIdEFA L F .
EET BDIE M5 DEEDH T,
F/z M6 722 1235 EDERY {1+ HIL k (M6x25) IdiF{tEh
THBYVFEFCh, TEETTHESEZLY,

( Before Assembling ,/$&31 T DiIC

x M5 Hex Wrench
x M6 Hex Wrench
x 10mm Spanner

x M5 "L >F
x M6 "ABL>YF
X 10mm R/\F

Required Tools

HELTER

N o= —
N o= —

Parts List 1 x Rack Body 1 XF ¥ UTHRE
BRmARM 1 x Right Side Leg 1 x
1 x Left Side Leg 1 X7
1 x Mount Stay (for 700c) 1 X B fHFRT— (700c )
1 x Mount Stay (for 650c/26") 1 x B AIF X7 — (650c/26" F)

2 x Axle Mount Bracket 2 X7 AIVERUSITREEE
1 x Hex Bolt M6x35 1 x75ARIV b M6x35

1 x Hex Bolt M6x55 1 X75ARIV b M6x55

6 x Cap Screw M6x15 6 x ¥+ v 7RIV~ M6x15
2 x Cap Screw M5x25 2 xF v 7RIV b M5x25
5 x M6 Washer (Large) 5XM6FET vy (K)
4 x M6 Washer (Small) 4xM6FT vy (N
2 x M5 Washer 2x M5 Ty v

7 x M6 Nut 7 x M6 fv b

2 x M5 Nut 2 x M5Fw b

2 x Copper Sleeve 2 X$ANATHS—

Mount Stay Difference
Y13 R 7 —DiEWN

For 700c Road & CrossBike
700c O—F - Z70OXNA 7 /A

For MTB, 650c Road
MTB - 650c A— FH

Q/R Mount Bracket
714 v IBRMAEE

Q/R Mount Bracket /7 1 v 7 EfF& 8

<€—— Quick Release Skewer
PESFADESS

M5 Nut /M5 Fv b

Axle Mount Bracket Axle Mount Bracket //\7'F v FEUFERE

(Option)

NT T+ FEfGRE

(BU5%) i @) <«— Nut Type Hub

Fv FEER/NT

Check to make sure there
are no missing parts before
assembling.

HAFILTHICT N T DEPGRD
B> TWBHESIDELHEDL
fEEL,

Cap Screw means the bolt
with cylindrical head with hex
shaped hole on top.

FrvTRIVEEE BEEO
BRICSAEDRDSBIF 5N TV
50D ETY,

Choose appropriate one to your
bike wheel size.

BEVDBEEEDRA =LA
ReghET. BET5H%ZRE
BLEY,

Use this bracket (incuded) for
mounting the rack if your front
fork doesn't have the braze-on
on its end and features quick
release skewer.

FetmlcF v U TERYSITRO A
RIBEWVE T A= Ty
IRDBEICIE. TORE%EH]
WAy UICHBHLTF Y
TERUMFET,

Use this optional bracket for
mounting the rack if your front
fork doesn't have the braze-on
on its end and features fixing
nut type hub.

FeIHlcF v U 7RI RDY
RADEWVETT #—2 TINT
Fv FRDOBEIC, TOLEE
BISREEIOBL CF v U7 ZR
IRHFET,



Recommended Tightenin
( Parts Names / &ZEBD 4 F5 ) Torque
S DS bIVY
Cap Screw M6x15
Hex Bolt Fv v 7RIV b M6x15
M6x35 or M6x55
NARIL

M6x35 & fzld M6x55

Mount Stay
B RT—
Front Fork

Eﬁ?f;i\ \

g

M6 Nut M6 Washer (Large) ‘
M6Fv b M6FETYI ¥ (K)
Cap Screw Méx15

M6 Nut M6 Washer (Small)
M6 Fv M6 Nut )
Fv v 7RIV~ M6x15
M6 FET v ()

M6 F bk m

N

Left Side Leg
EH

Copper Sleeve
M5 Washer

88/ 7
M5 FT Yo
Cap Screw M5x25 \

Foy TRIVEMsX2S ——— | T
>
3] =

(About NylonNut /F1a>F v MMc2WT ) (Bolt Size Spec /RIb b *7‘45(‘%%3)

We use Nylon nuts. They have a soft plastic ring inside L

that keeps them from loosening. Diameter % ﬂ:D]

It's normal to feel some resistance when tightening. Make =

sure to tighten all the way. Il ¢

Nylon nut is NOT designed to repeat loosening & N

tightening so often. Length &

Ex.f) M6 x 35

Diameter & Length &

Fv hZE Ay y FEW > TRENTHERD
U2 R ORIPIEDEEDH 2L DERALTVET,
RIV b DRI \UDMERR ) > J 7% [EE T B BEEIRID
FRIEHIRITIZY ET

BRTHDAHDEL GEDIERETIEH Y T A,
BT, TNZEBI THREE TROTIIREL,
WHMHFITIEZNFTHBETT, FTREFHSNEL A,
FAOYFY MIAELRYELTHOEY Z LTk
BOTWEEA. EVEV2EETICEEHTIREL,

Plastic Ring
Bifg >

4. Temporally install the Mount Stay to the hole on the fork crown
(the shoulder part of the front fork). (Fig. E)

4. RAT—EFITF—UDTTIVE (ZDOXDAFIRER) €52
fLiRIESHLET, (HE)

You may have to disassemble the front brake (caliper
brake) to set the stay to the brake pivot bolt if your fork
doesn't have the hole.

Ask a certified professional to help if needed. Minoura is not
responsible for any result caused by improper installation.

& LBV E 2 EEEDE 7 4 — 0 ICRY (HF DAL
VBB BI7L—F (F+UN=TL—F) EL2/chS
LT, EOBIHEDTELICHYET,

1e7E LEBRZERGR TH B T L —F DI E TR TT
DT, BYBELEEDS B> 3y TICBEE<TEEL,

& LA TRY TEHE. F0T L B—IDFERIC

Put two M6 washers in front and behind the front fork. PO THHTREZDAFERLDRET.

Do not miss the washer between the bolt and the Mount

Stay. é BI 7 4 — VL% M6 FT v+ THHRF T,
FleRIWFERT—EDEICEFT v+ EBHEGDESNE
WTLIEELN,

5. Adjust the length and bent angle of the Mount Stay to make the
rack level, then tighten the M6x15 cap screws firmly. (Fig. E)
[ Tighetining Torque : 5 N.m ]

5. Fv UT7RRHBKFICED LD ICAT—DREL LRE LiF
AEZRHLTHS, Fv U THRERD Mex15 F+ v TRV b
ZLOH DT TEELE Y. (KE)

[##(SF ~ILZ 2 5Nm]

(Fig.E /K E)

6. Tighten the hex head bolt and nut on the fork crown fimrly while
pushing the rack downward to make the gap zero between the
Mount Stay and the hex bolt. It will increase the rack stability at
maximum level. (Fig. F)

[ Tighetining Torque : 5 N.m ]

6. FrUT7ETEEIHRATTRYMFRT—EDALERIV
EDH I B TRET. 74— I HFDRARIV ~
EFvhEz LoD EMDNFTEELEY, (BF)
[#FfHF RV D 5N.m]

Push Down #LTFIF%

(Fig.F /& F)

7. Finally, check all bolts and nuts are fimrly tightened. 7. BB, TRTORIV BADERSEIGFSNTLSD

ESDEHERRLTIREL,



